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The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name
SGS Ref. No.
Date of Receipt
Testing Start Date
Testing End Date
Test result(s)

Signed for

CA Sample

CP16-010330

July 28, 2017

July 28, 2017

May 08, 2017

For further details, please refer to the following page(s)

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing

Center

Kelly Lee
Authorized signatory
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Summary of Results:

No. Test Item Test Method Result Conclusion
1 Composition Analysis | FTIR, PGC-MS, XRF and TGA | See results /
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/ : Not Apply to the judgment.

Original Sample Photo:
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Test Item: Composition Analysis

Sample Description: Plastic part

Test Method: FTIR, PGC-MS, XRF and TGA
Test Result:

Composition
Content
(FTIR spectrum see Fig.1)
Cellulose acetate(CA) 77%
Diethyl phthalate(DEP)
23%
Pigment (See note 1)

Note:
1. Pigment < 1%.
2. Above data is for reference only.
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Fig.1: Original sample
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